
Model W1742S
15" Planer

with Spiral Cutterhead
Manual Insert

Phone #: (360) 734-3482 • Online Tech Support: tech-support@shopfox.biz • Web: www.shopfox.biz

COPYRIGHT © MAY, 2008 BY WOODSTOCK INTERNATIONAL, INC. REVISED SEPTEMBER, 2010 (TR)
WARNING: NO PORTION OF THIS PUBLICATION MAY BE REPRODUCED IN ANY SHAPE OR FORM WITHOUT

THE WRITTEN APPROVAL OF WOODSTOCK INTERNATIONAL, INC. Printed in China#10741TR

The Model W1742S is the same as the Model W1742, except it has a spiral cutterhead. Besides the data 
sheet and parts in this insert, the content in the Model W1742 owner's manual is the same for both 
machines. Before operating your new machine, you MUST read and understand this insert and the entire 
Model W1742 manual to reduce the risk of injury from improper use or setup.

If you have any further questions about this manual insert or the differences between the 
Model W1742S and the Model W1742, contact our Technical Support at (360) 734-3482 or email 
tech-support@shopfox.biz.

Download from Www.Somanuals.com. All Manuals Search And Download.



-2-

W1742S 15" Planer with Spiral Cutterhead

Phone #: (360) 734-3482 • Online Tech Support: tech-support@shopfox.biz • Web: www.shopfox.biz

MACHINE 
SPECIFICATIONS

Motor
Type ..........................................................................................TEFC Capacitor Start Induction
Horsepower ................................................................................................................. 3 HP
Voltage ......................................................................................................................220V
Prewired .....................................................................................................................220V
Phase ....................................................................................................................... Single
Amps .......................................................................................................................... 15A
Speed .................................................................................................................. 3450 RPM
Cycle ........................................................................................................................ 60 Hz
Number Of Speeds ............................................................................................................. 1
Power Transfer ............................................................................................ Triple V-Belt Drive
Bearings ............................................................................................... Sealed and Lubricated

Main Specifications

Operation Information
Maximum Cutting Width .............................................................................................. 15"
Maximum Cutting Height .............................................................................................. 8"
Minimum Stock Length ................................................................................................ 6"
Minimum Stock Thickness ......................................................................................... 3/16"
Maximum Stock Thickness ............................................................................................ 8"
Number of Cuts Per Inch ........................................................................................ 104/56
Number of Cuts Per Minute (Effective) ........................................................................20,000
Planing Feed Rate ............................................................................................16/30 FPM
Maximum Cutting Depth (Planing Full Width) ................................................................. 3/32"
Maximum Cutting Depth (Planing 6" Wide Board) ...............................................................1/8"

Cutterhead Information
Cutterhead Type ............................................Spiral with German-Made Indexable Carbide Inserts
Cutterhead Diameter .................................................................................................. 3"
Cutterhead Speed ............................................................................................. 5000 RPM
Number of Cutter Spirals .............................................................................................. 4
Number of Indexable Inserts .........................................................................................74
Cutter Insert Type ........................................................ Indexable Carbide with 4 Cutting Edges
Cutter Dimensions ...................................................................................... 14 x 14 x 2 MM

Table Information
Table Size Including Wings ...................................................................... 42"L x 15"W x 1 3⁄4"T
Table Movement ........................................................................................................ 8"
Floor to Table Height ............................................................................................ 27"–35"
Number of Bed Rollers ................................................................................................. 2

Overall Dimensions
Weight  .................................................................................................................. 605 lbs.
Length ......................................................................................................................... 42"
Width .....................................................................................................................32-1/2"
Height ....................................................................................................................45-7/8"
Foot Print (Length/Width) ........................................................................................ 22 1⁄2" x 22"

MOdEl W1742S
15" PlANEr with SPIrAl CUTTErHEAd

Model W1742S Machine Specifications, Page 1 of 2

Download from Www.Somanuals.com. All Manuals Search And Download.



-3-

W1742S 15" Planer with Spiral Cutterhead

Construction Materials
Body .....................................................................................................................Cast Iron
Cabinet ........................................................................................................... Formed Steel
Cutterhead ..................................................................................................................Steel
Infeed Roller ............................................................................................. Solid Serrated Steel
Outfeed Roller ........................................................................................... Solid Serrated Steel
Table .............................................................................................. Precision Ground Cast Iron
Paint ............................................................................................................ Powder Coated

Shipping Dimensions

Carton #1
Type .......................................................................................................... Wood Crate
Content ...........................................................................................................Machine
Weight.............................................................................................................684 Lbs.
Length/Width/Height ................................................................................ 35 1⁄2" x 30" x 47"

Electrical
Switch .............................................................. Magnetic Switch with Thermal Overload Protection
Switch Voltage .............................................................................................................220V
Cord Length ................................................................................................................. 6 ft.
Cord Gauge ............................................................................................................12 gauge
Recommended Circuit Size ............................................................................................20 amp
Included Plug ..................................................................................................................No
Recommended Plug ........................................................................................................ 6-20

Other
Number of Dust Ports ......................................................................................................... 1
Dust Port Size ................................................................................................................. 4"
Mobile Base ..............................................................................................................Built-In
Customer Assembly Time ....................................................................... Approximately 30 Minutes
Warranty .................................................................................................................. 2 Year
Country of Origin ......................................................................................................... China

Features
Spiral Cutterhead with German-Made Indexable Carbide Inserts
Precision Ground Cast-Iron Extension Wings
Built-In Mobile Base
Pedestal Mounted Control Switch
Inch and Metric Measurement Table Elevation Scale
Two Adjustable Bed Rollers
Chip Breaker and Pressure Bar
Top-Mounted Board Return Rollers
Four Column Support with Positive Table Locks
Two Speed Automatic Board Feed

Model W1742S Machine Specifications, Page 2 of 2

Download from Www.Somanuals.com. All Manuals Search And Download.



-4-

W1742S 15" Planer with Spiral Cutterhead

30

11
16

47
21

14

13

8

9

10

15

14

12

49

48

23
17

19
20

24
22

46

45

44

43

42

41
50

55
51

54

36

26

25

59

4

7

3

6
12

61

57

58

60
63

66
65

64
62

72

73 70

69
71

68

30-2

30-1 30-3

30-4

30-6

30-5

45

18

5

27

37
35

38

39

52

53

56

67

72-3

72-2
72-4

72-1

Cabinet Breakdown

Download from Www.Somanuals.com. All Manuals Search And Download.



-5-

W1742S 15" Planer with Spiral Cutterhead

REF PART # DESCRIPTION REF PART # DESCRIPTION
1 X1742001 RUBBER FEET 39 X1742039 COLLAR
2 X1742002 STRAIN RELIEF 41 X1742041 PLATE CONNECTING ROD
3 X1742003 UNIVERSAL PULLEY 42 XPSS04M SET SCREW M6-1 X 12
4 XPN03M HEX NUT M8-1.25 43 X1742043 MOTOR PLATE
5 XPW01M FLAT WASHER 8MM 44 XPFH06M FLAT HD SCR M6-1 X 20
6 XPB86M HEX BOLT M8-1.25 X 65 45 X1742045 COVER
7 X1742007 SLEEVE 46 X1742046 ENCLOSED STAND
8 XPR16M EXT RETAINING RING 9MM 47 XPB144M HEX BOLT M10-1.5 X 55
9 XPW06M FLAT WASHER 12MM 48 XPW04M FLAT WASHER 10MM
10 X1742010 SHAFT 12MM 49 XPN02M HEX NUT M10-1.5
11 X1742011 PEDAL 50 X1742050 BUSHING
12 XPN03M HEX NUT M8-1.25 51 X1742051 PLATE CONNECTING ROD ASSY
13 XPB45M HEX BOLT M8-1.25 X 100 52 XPW04M FLAT WASHER 10MM
14 XPW01M FLAT WASHER 8MM 53 XPN02M HEX NUT M10-1.5
15 XPB22M HEX BOLT M8-1.25 X 50 54 XPB44M HEX BOLT M10-1.5 X 75
16 X1742016 BRACKET 55 XPSS14M SET SCREW M8-1.25 X 12
17 XPR21M INT RETAINING RING 35MM 56 XPK12M KEY 5 X 5 X 30
18 XP6202 BALL BEARING 6202 57 XPB09M HEX BOLT M8-1.25 X 20
19 X1742019 TROLLEY WHEEL 58 XPB83M HEX BOLT M6-1 X 16
20 X1742020 SLEEVE 59 X1742059 BALL STRAIN RELIEF
21 XPLN09 LOCK NUT M12-1.75 60 X1742060 CONTROL BOX
22 XPW06M FLAT WASHER 12MM 61 X1742061 SUPPORT ARM
23 X1742023 SPECIAL BOLT 62 XPHTEK6 TAP SCREW #10 X 3/8
24 X1742024 TROLLEY UNIVERSAL KIT 63 X1742063 CONTROL PANEL
25 XPB118M HEX BOLT M8-1.25 X 45 64 X1742064 EMERGENCY STOP BUTTON
26 XPN03M HEX NUT M8-1.25 65 X1742065 POWER LAMP
27 XPW01M FLAT WASHER 8MM 66 X1742066 ON BUTTON
30 X1742030 MOTOR  3HP 220V 67 X1742067 HEX NUT M5
30-1 X1742030-1 MOTOR FAN COVER 68 XPW02M FLAT WASHER 5MM
30-2 X1742030-2 MOTOR FAN 69 X1742069 PLATE
30-3 X1742030-3 CAPACITOR COVER 70 XPB17M HEX BOLT M6-1X 10
30-4 X1742030-4 RUN CAPACITOR 20UF 250VAC 71 XPW03M FLAT WASHER 6MM
30-5 X1742030-5 START CAPACITOR 500UF 125VAC 72 X1742072 MAGNETIC SWITCH ASSY
30-6 X1742030-6 JUNCTION BOX 72-1 X1754072-1 SWITCH BOX BACK COVER
35 XPW06M FLAT WASHER 12MM 72-2 X1754072-2 CONTACTOR NHD C35-D 220V
36 XPN09M HEX NUT M12-1.75 72-3 X1754072-3 OL RELAY NHD NTH-32 26-32
37 X1742037 ADJUST BOLT 72-4 X1754072-4 SWITCH BOX FRONT COVER
38 XPSS03M SET SCREW M6-1 X 8 73 XPS22M PHLP HD SCREW M5-.8 X 25

Cabinet Parts List

Download from Www.Somanuals.com. All Manuals Search And Download.



-6-

W1742S 15" Planer with Spiral Cutterhead

102
103

109
101
105

106

107

108110

112
111113114

115

124
125

126

129

127

131

132

134
133
133-1
133-2
133-3

135

130
166

136
137
138

139 140

142141

173

151
152

153

154
155

156

157
158
159

160
161

162 163

165

167

164

168
169

170

171

172

174

175

176

173

178

179

181

185
183

184

182

187

186

188
189
190

191

192

193194

195199
197
198

177

116

117

118

196 132

128

121

150

146

147

180

149
148

145
143

120
120-1

123
119

122

Headstock Breakdown

Download from Www.Somanuals.com. All Manuals Search And Download.



-7-

W1742S 15" Planer with Spiral Cutterhead

REF PART # DESCRIPTION REF PART # DESCRIPTION
101 X1742101 HANDLE 150 XP6205 BALL BEARING 6205
102 XPN09M HEX NUT M12-1.75 151 XPB83M HEX BOLT M6-1 X 16
103 XPW06M FLAT WASHER 12MM 152 XPW03M FLAT WASHER 6MM
105 X1742105 HANDWHEEL 153 X1742153 SPROCKET
106 X1742106 COLLAR 154 X1742154 SCALE
107 XPR29M INT RETAINIING RING 32MM 155 XPW03M FLAT WASHER 6MM
108 XP6201 BALL BEARING 6201 156 XPS14M PHLP HD SCR M6-1 X 12
109 XPK48M KEY 4 X 4 X 20 157 X1742157 POINTER
110 X1742110 WORM GEAR 158 XPW03M FLAT WASHER 6MM
111 X1742111 WORM HOUSING 159 XPS14M PHLP HD SCR M6-1 X 12
112 X1742112 CAP SCREW M5-0.8 X 55 160 X1742160 CUT LIMIT PLATE
113 X1742113 ROLLER 161 XPS03M PHLP HD SCR M6-1 X 8
114 X1742114 ROLLER STAND 162 X1742162 HEAD CASTING
115 PSB155M CAP SCREW M8-1.25 X 14 163 X1742163 OUTFEED ROLLER
116 X1742116 BELT COVER 164 XPK08M KEY 5 X 5 X 16
117 X1742117 FEMALE KNOB M8-1.25 165 X1742165 COMPRESSION SPRING
118 XPFH02M FLAT HD SCR M6-1 X 12 166 X1742166 SPECIAL SET SCREW
119 X1742119 DUST HOOD 167 X1742167 BUSHING
120 XPSB14M CAP SCREW M8-1.25 X 20 168 X1742168 PLATE
120-1 XPW01M FLAT WASHER 8MM 169 XPB03M HEX BOLT M8-1.25 X 16
121 XPB04M HEX BOLT M6-1 X 10 170 XPSS53M SET SCREW M5-.8 X 12
122 XPN01M HEX NUT M6-1 171 XPN06M HEX NUT M5-0.8
123 XPW03M FLAT WASHER 6MM 172 X1742172 SHAFT
124 X1742124 UPPER COVER 173 XPSS25M SET SCREW M6-1 X 20
125 XPFB01M FLANGE BOLT M6-1 X 12 174 X1742174 CHIP BREAKER
126 X1742126 FOAM 175 XPSS58M SET SCREW M6-1 X 18
127 X1742127 GEAR BOX COVER 176 XPN01M HEX NUT M6-1
128 XPVMX60 V-BELT MX-60 177 X1742177 RECEIVER PIN
129 XPSB45M CAP SCREW M8-1.25 X 45 178 X1742178 LOCKING ROD
130 XPRP07M ROLL PIN 6 X 20 179 XPR03M EXT RETAINING RING 12MM
131 X1742131 SAFETY HATCH 180 XPLW05M LOCK WASHER 12MM
132 XPFB09M FLANGE BOLT M6-1 X 10 181 XPN09M HEX NUT M12-1.75
133 X1742133 IDLE BRACKET ASSY 182 XPEC05M E-CLIP 15MM
133-1 X1742133-1 BRACKET 183 X1742183 COLLAR
133-2 X1742133-2 IDLE PULLEY 184 X1742184 ANTI-KICKBACK FINGER
133-3 X1742133-3 IDLE SHAFT 185 X1742185 SHAFT
134 X1742134 SHAFT 186 XPSS06M SET SCREW M8-1.25 X 16
135 X1742135 COLLAR 187 XPB83M HEX BOLT M6-1 X 16
136 X1742136 EXTENSION SPRING 188 XPW03M FLAT WASHER 6MM
137 X1742137 HANGER 189 X1742189 SPROCKET
138 XPSB68M CAP SCREW M6-1 X 8 190 X1742190 CHAIN 06B-1 X 63
139 X1742139 CHIP DEFLECTOR PLATE 191 XPK08M KEY 5 X 5 X 16
140 XPFB01M FLANGE BOLT M6-1 X 12 192 X1742192 INFEED ROLLER
141 X1742141 PRESS PLATE 193 XPW03M FLAT WASHER 6MM
142 XPFB01M FLANGE BOLT M6-1 X 12 194 XPB02M HEX BOLT M6-1 X 12
143 X1741S164 INDEXABLE INSERT 14 X 14 X 2 195 X1742195 CUTTERHEAD PULLEY
145 XPFH35M FLAT HD TORX SCR T20 M6-1 X 15 196 X1742196 MOTOR PULLEY
146 X1741S227 DRIVER BIT TORX T20 197 X1742197 COLLAR
147 X1741S228 L-WRENCH TORX T20 198 XPB09M HEX BOLT M8-1.25 X 20
148 X1742S148 SPIRAL CUTTERHEAD 199 X1742199 BELT GUARD
149 XPK129M KEY 8 X 8 X 36

Headstock Parts List

Download from Www.Somanuals.com. All Manuals Search And Download.



-8-

W1742S 15" Planer with Spiral Cutterhead

201
202

203

204

205

206

207

208
211

210

214

209

215

226

212
213
216

217

225
220

218

219

221
222

223
224

227

228

229

230 230
231

232

233

234

235

238
236

237

239

240
241
242

Gearbox Breakdown

REF PART # DESCRIPTION REF PART # DESCRIPTION
201 X1742201 GEAR BOX 222 XPW03M FLAT WASHER 6MM
202 XPB10M HEX BOLT M6-1 X 25 223 X1742223 COMPRESSION SPRING
203 X1742203 SPROCKET 224 X1742224 STEEL BALL 4MM
204 XPW01M FLAT WASHER 8MM 225 X1742225 GEAR
205 XPB03M HEX BOLT M8-1.25 X 16 226 XPK36M KEY 5 X 5 X 50
206 X1742206 CHAIN 06B-1 X 51 227 X1742227 GASKET
207 X1742207 FEMALE KNOB M8-1.25 228 X1742228 GEAR BOX COVER
208 X1742208 SHAFT 229 XPB22M HEX BOLT M8-1.25 X 50
209 XP6201 BALL BEARING 6201 230 X1742230 OIL PLUG
210 X1742210 GEAR 231 X1742231 FLANGE COVER
211 XPK19M KEY 5 X 5 X 14 232 XPSB33M CAP SCREW M5-.8 X 12
212 X1742212 SHAFT 233 X1742233 OIL SEAL 25 X 40 X 10
213 XP6201 BALL BEARING 6201 234 XPRP35M PIN 5 X 10
214 X1742214 GEAR 235 X1742235 SHIFT FORK
215 XPK06M KEY 5 X 5 X 10 236 X1742236 HANDLE SHAFT
216 X1742216 OIL SEAL 25 X 32 X  X 7 237 X1742237 O-RING 16 X 2.4
217 X1742217 SHAFT 238 XPFB01M FLANGE BOLT M6-1 X 12
218 XP6204 BALL BEARING 6204 239 XPK08M KEY 5 X 5 X 16
219 XPR09M EXT RETAINING RING 20MM 240 XP6204 BALL BEARING 6204
220 XP6201 BALL BEARING 6201 241 X1742241 GEAR
221 XPS03M PHLP HD SCR M6-1 X 8 242 XPSS25M SET SCREW M6-1 X 20

Download from Www.Somanuals.com. All Manuals Search And Download.



-9-

W1742S 15" Planer with Spiral Cutterhead

333
302

304

303

305

306
307

308

327

314

310

311

312

313

313

317

320

328

325
326

324323
322

321

329
319

316
318

315

309

301

Columns Breakdown

REF PART # DESCRIPTION REF PART # DESCRIPTION
301 X1742301 CHAIN 12.7 AX 134 316 X1742316 GEAR
302 XPB24M HEX BOLT M12-.175 X 45 317 XPK69M KEY 4 X 4 X 12
303 XPW06M FLAT WASHER 12MM 318 XPR03M EXT RETAINING RING 12MM
304 X1742304 LIFTING BAR 319 X1742319 SPROCKET
305 X1742305 COLUMN 320 XPK08M KEY 5 X 5 X 16
306 P6302 BALL BEARING 6302 321 XPW04M FLAT WASHER 10MM
307 XPR24M INT RETAINING RING 42MM 322 XPN02M HEX NUT M10-1.5
308 X1742308 COLUMN 323 X1742323 BRACKET
309 X1742309 SPROCKET 324 XPR05M EXT RETAINING RING 15MM
310 XPSS13M SET SCREW M10-1.5 X 12 325 XPW01M FLAT WASHER 8MM
311 X1742311 LEAD SCREW 326 XPB09M HEX BOLT M8-1.25 X 20
312 X1742312 LEAD SCREW 327 XPR23M INT RETAINING RING 40MM
313 X1742313 LEAD NUT 328 XPN09M HEX NUT M12-1.75
314 XPSB02M CAP SCREW M6-1 X 20 329 XPR05M EXT RETAINING RING 15MM
315 X1742315 BUSHING 333 X1742333 BASE

Download from Www.Somanuals.com. All Manuals Search And Download.



-10-

W1742S 15" Planer with Spiral Cutterhead

410

410

416

405401
406

404

412

408 

408

409

409

411 

411

413

413

414

415

407

Table Breakdown

REF PART # DESCRIPTION REF PART # DESCRIPTION
401 XPSS09M SET SCREW M8-1.25 X 20 410 X1742410 GIB
404 XPB26M HEX BOLT M8-1.25 X 30 411 X1742411 LOCK BAR
405 XPW01M FLAT WASHER 8MM 412 XPSS11M SET SCREW M6-1 X 16
406 XPLW04M LOCK WASHER 8MM 413 X1742413 ECCENTRIC SHAFT
407 X1742407 EXTENSION WING 414 XP6203 BALL BEARING 6203
408 X1742408 FEMALE  KNOB M12-1.75 415 X1742415 ROLLER
409 X1742409 WEDGE DOG 416 X1742416 TABLE/BED

Download from Www.Somanuals.com. All Manuals Search And Download.



-11-

W1742S 15" Planer with Spiral Cutterhead

Labels & Cosmetics

504

502

510

505

506

507

501

500

508

509

503504

504

511 511

512

Safety labels warn about machine hazards and ways to prevent injury. The owner of this machine 
MUST maintain the original location and readability of the labels on the machine. If any label is 
removed or becomes unreadable, REPLACE that label before using the machine again. Contact 
Woodstock International, Inc. at (360) 734-3482 or www.shopfoxtools.com to order new labels. 

REF PART # DESCRIPTION REF PART # DESCRIPTION
500 X1742500 SHOP FOX LOGO PLATE 507 XLABEL-04S ELECTRICTY LABEL 
501 X1742501 LOCK BASE LABEL 508 XLABEL-06 RESPIRATOR/GLASSES LABEL
502 X1742502 SHIFT GEARS LABEL 509 XLABEL-02 UNPLUG LABEL 
503 X1742S503 MACHINE ID LABEL 510 X1742510 PINSTRIPE TAPE
504 XLABEL-03S KEEP CLOSED LABEL 511 X1742511 OIL HERE LABEL 
505 X1742S505 W1742S LABEL 512 X1742512 ROTATION LABEL 
506 XLABEL-08 READ MANUAL LABEL 

Download from Www.Somanuals.com. All Manuals Search And Download.



Model W1742 
15" PLANER 

MANUAL UPDATE

This update covers changes made to the machine after the owner's manual was printed. Keep this 
update with your owner's manual for future reference. If you have questions, contact Tech Support at 
(360) 734-3482 or by email at tech_support@shopfox.biz.

COPYRIGHT © MARCH, 2008 BY WOODSTOCK INTERNATIONAL, INC.
WARNING: NO PORTION OF THIS MANUAL MAY BE REPRODUCED IN ANY SHAPE OR FORM WITHOUT

THE WRITTEN APPROVAL OF WOODSTOCK INTERNATIONAL, INC. Printed in China#10610BL

Why the Update?
We recently re-designed the Model W1742 motor 
and changed the capacitor wiring. Figure 1 shows 
the new motor wiring. 

Figure 1. Model W1742 new motor and capaci-
tor wiring.

������

�����
���������
������
������

���
���������
�����
������

�����

�����

�����

���

���������

�����

����� �����

����� �����

���

Figure 2. W1742 new motor breakdown.

New Parts for W1742

REF PART�# DESCRIPTION
30A X1742030A MOTOR�3HP�220V�V2.03.08
30A-1 X1742030A-1 MOTOR�FAN�COVER�V2.03.08
30A-2 X1742030A-2 MOTOR�FAN�V2.03.08
30A-4 X1742030A-4 R�CAP�20MF�400VAC
30A-5 X1742030A-5 S�CAP�200MF�250VAC
30A-6 X1742030A-6 JUNCTION�BOX�V2.03.08

Download from Www.Somanuals.com. All Manuals Search And Download.



Dear Valued Customer,

Your new Shop Fox Model W1742 15" Planer may or may not have switch buttons with light 
bulbs inside. If your machine does have these type of switch buttons, the light bulb inside is not 
intended to be functional with your machine and is not wired as such, or displayed in the wiring 
diagram in your owner's manual.

The buttons with bulbs start and stop the machine as intended, and they will not hinder the 
performance of your machine in any way.

Sincerely,
The Woodstock International Quality Control Team

Woodstock International, Inc. 
P.O. Box 2309
Bellingham, WA  98227

Phone: (800) 840-8420
FAX: (360) 676-1075

www.woodstockinternational.com

Dear Valued Customer,

Your new Shop Fox Model W1742 15" Planer may or may not have switch buttons with light 
bulbs inside. If your machine does have these type of switch buttons, the light bulb inside is not 
intended to be functional with your machine and is not wired as such, or displayed in the wiring 
diagram in your owner's manual.

The buttons with bulbs start and stop the machine as intended, and they will not hinder the 
performance of your machine in any way.

Sincerely,
The Woodstock International Quality Control Team

Woodstock International, Inc. 
P.O. Box 2309
Bellingham, WA  98227

Phone: (800) 840-8420
FAX: (360) 676-1075

www.woodstockinternational.com

Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Model W1742 
15" PLANER 

MANUAL UPDATE

This update covers changes made to the machine after the owner's manual was printed. Keep this 
update with your owner's manual for future reference. If you have questions, contact Tech Support at 
(360) 734-3482 or by email at tech_support@shopfox.biz.

COPYRIGHT © MARCH, 2008 BY WOODSTOCK INTERNATIONAL, INC.
WARNING: NO PORTION OF THIS MANUAL MAY BE REPRODUCED IN ANY SHAPE OR FORM WITHOUT

THE WRITTEN APPROVAL OF WOODSTOCK INTERNATIONAL, INC. Printed in China#10610BL

Why the Update?
We recently re-designed the Model W1742 motor 
and changed the capacitor wiring. Figure 1 shows 
the new motor wiring. 

Figure 1. Model W1742 new motor and capaci-
tor wiring.

������

�����
���������
������
������

���
���������
�����
������

�����

�����

�����

���

���������

�����

����� �����

����� �����

���

Figure 2. W1742 new motor breakdown.

New Parts for W1742

REF PART�# DESCRIPTION
30A X1742030A MOTOR�3HP�220V�V2.03.08
30A-1 X1742030A-1 MOTOR�FAN�COVER�V2.03.08
30A-2 X1742030A-2 MOTOR�FAN�V2.03.08
30A-4 X1742030A-4 R�CAP�20MF�400VAC
30A-5 X1742030A-5 S�CAP�200MF�250VAC
30A-6 X1742030A-6 JUNCTION�BOX�V2.03.08

Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Download from Www.Somanuals.com. All Manuals Search And Download.



Free Manuals Download Website
http://myh66.com

http://usermanuals.us
http://www.somanuals.com

http://www.4manuals.cc
http://www.manual-lib.com
http://www.404manual.com
http://www.luxmanual.com

http://aubethermostatmanual.com
Golf course search by state

http://golfingnear.com
Email search by domain

http://emailbydomain.com
Auto manuals search

http://auto.somanuals.com
TV manuals search

http://tv.somanuals.com

http://myh66.com/
http://usermanuals.us/
http://www.somanuals.com/
http://www.4manuals.cc/
http://www.manual-lib.com/
http://www.404manual.com/
http://www.luxmanual.com/
http://aubethermostatmanual.com/
http://www.golfingnear.com/
http://emailbydomain.com/
http://auto.somanuals.com/
http://tv.somanuals.com/



